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Test Result(s):

Sample description: Grey bar

Test item: Horizontal burning

Test method: UL 94-1996REV.9:2006 section 7

Thickness: 3.52mm

Burning rate: 22mm/min

Conclusion: HB (see note)

Observation: The flame exceeds the 100 mm reference mark.

Note: HB requirement:

A. Not have a burning rate exceeding 40mm per minute over 75mm span for specimens having a thickness of 3.0 to
13mm, or

B. Not have a burning rate exceeding 75mm per minute over 75mm span for specimens having a thickness of less than
3.0mm,or

C. Cease to burn before the 100mm reference mark.
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